
 
 

__________________________________________________________________________________________ 
 

INNOVA-MED CONFERENCE 
Innovative processes and practices for wastewater treatment and re-use in the Mediterranean region 

 
8-9 October 2009, Girona, Spain 

 
 
 
 

INNOVA-MED CONFERENCE 
 

Innovative processes and practices for wastewater 
treatment and re-use in the Mediterranean region 

 
 

8-9 October 2009, Girona, Spain 
 
 
 
 
 

 
Scientific Committee 
 
Damia Barcelo, CSIC, Barcelona and ICRA, Girona, Spain  
Mira Petrovic, CSIC, Barcelona, Spain 
Rıdvan Berber, Ankara University, Turkey 
Embarek Boujjajat, Ramsa, Agadir, Morocco 
Faycel Chenini, INGREF, Tunisia 
Redouane Choukr-Allah, Iavcha, Agadir, Morocco 
[...]
HWWs and UWWs are analized in terms of conventional macropollutants (BOD5, COD, SS, 
nitrogen and phosphorus compounds, E. coli,... ) as well as micropollutants (main 
pharmaceuticals, detergents, disinfectants).  

An overview of the sustainable treatment options for HWWs is presented and finally 
the main outlines of a study carried out on the characteristics and adequate treatments of 
HWWs are reported. In particular the management of the effluent in a specific case study at 
the large hospital complex (900 beds), near Ferrara, Northern Italy, is examined through an 
evaluation and comparison of the design alternatives for its treatment and the main outlines 
of the final approved project are presented. 
 

References 
 
1. Altin, A., Altin, S., Degirmenci, M., 2003. Characteristics and treatability of hospital 

(medical) wastewaters. Fresenius Environmental Bulletin 12 (9), 1098–1108, 
2. Barcelò D., 2003. Emerging pollutants in water analysis. TrAC Trends in Analytical 

Chemistry 22, 10, xiv-xvi 
3. Carballa, M., Omil, F., Lema, J., Llompart, M., Garcia-Jares, C., Rodriguez, I., Gomez, 

M., Ternes, T., 2004. Behavior of pharmaceuticals, cosmetics andhormones in a sewage 
treatment plant. Water Research 38, 2918–2926, 

4. Daughton C.G., 2004. Non-regulated water contaminants: emerging 
research.Environmental Impact Assessment Review, 24, (7-8) 711-732 

5. Daughton C.G., Ternes T.A., 1999. Pharmaceuticals and personal care products in the 
environment: agents or subtle change?. Environmental Health perspective, 107, 907-938 
suppl. 6 

6. Emmanuel, E., Keck, G., Blanchard, J., Vermande, P., Perrodin, Y., 2004. Toxicological 
effects of disinfections using sodium hypochlorite on aquatic organisms and its 
contribution to AOX formation in hospital wastewater. Environmental International 30, 
891–900, 

7. Halling-Sorensen B., Nors Nielsen S., Lanzky P.F., Ingerslev F., Holten Lutzhoft H.C., 
Jorgensen S.E., 1998. Occurrence, fate and effects of pharmaceutical substances in the 
environment- A review, Chemosphere, 36(2), 357-393 

8. Heberer T., 2002. Occurrence, fate and removal of pharmaceuticals residues in the 
aquatic environment:a review of recent data. Toxicology letters, 131, 5-17 

9. Kummerer, K., 2001. Drugs in the environment: emission of drugs, diagnostic aids and 
disinfectants into wastewater by hospital in relation to other sources - a review. 
Chemosphere 45, 957–969 

10. Onesios K.M., Yu J.T., Bouwer E.J., 2009. Biodegradation and removal of 
pharmaceuticals and personal care products in treatment systems: a review. 
Biodegradation. 20, 441-466 

11. Pauwels, B., Ngwa, F., Deconinck, S., Verstraete, W., 2006. Effluent quality of a 
conventional activated sludge and a membrane bioreactor system treating hospital 
wastewater. Environmental Technology 27, 395–402, 



Oral presentations  45
__________________________________________________________________________________________ 

 

__________________________________________________________________________________________ 
 

INNOVA-MED CONFERENCE 
Innovative processes and practices for wastewater treatment and re-use in the Mediterranean region 

 
8-9 October 2009, Girona, Spain 

12. Petrovic M., Gonzales S, Barcelò D., 2003. Analysis and removal of emerging 
contaminants in wastewaters and drinking waters. TrAC 22(10) 685-696. 

13. Ternes, T.A., Joss A., 2006, Human Pharmaceuticals, Hormones and Fragrances. The 
challange of micropollutants in urban water management, IWA Publishing, London 

14. Vieno, N., Tuhkanen, T., Kronberg, L., 2007. Elimination of pharmaceuticals in sewage 
treatment plants in Finland. Water research 41, 1001–1012 

 
 
 



46 Oral presentations
__________________________________________________________________________________________ 
 

__________________________________________________________________________________________ 
 

INNOVA-MED CONFERENCE 
Innovative processes and practices for wastewater treatment and re-use in the Mediterranean region 

 
8-9 October 2009, Girona, Spain 

ADVANCED REGENERATION PROCESSES FOR INDUSTRIAL WATER REUSE 

Inmaculada Ortiz, Raquel Ibáñez, Ana Mª Urtiaga, Pedro Gómez  

Dpto. Ingeniería Química y QI. ETSIIyT. University of Cantabria, Santander, Spain. E.mail: 
ortizi@unican.es 

 

Mediterranean countries face water supply challenges due to water scarcity. Water 
reclamation, recycling and reuse address these challenges by resolving water resource 
issues and creating new sources of high-quality water supplies. Among others, industrial 
activities worldwide account for about a quarter of all water consumption and there is hardly 
any industry that does not use large amounts of water. Water standards related to industrial 
activities may vary in large range of parameters and limit values. In this context the future 
potential for regenerated treated water is enormous. This work reflects the big potential of 
advanced technologies to produce regenerated water offering specific solutions to industrial 
reuse needs.  
 
Reuse of regenerated water in industrial activities 
 
Industry accounts for about a quarter of all water consumption and there is hardly any 
industry that does not use large amounts of water. Much of the water used in industry is 
taken for public water supplies and has therefore been treated to potable standards. This 
means that it is often of better quality with respect to microbiological levels but still needs 
further treatment to reduce the mineral and organic contents according to the different 
specifications of use (Judd and Jefferson; 2005).  
 
This high water consumption demands the use of new water sources apart from the natural 
and potable ones. The implementation of water-reuse concepts is becoming an important 
operational and environmental issue in the industrial sector (Hoinkis and Panten, 2008). 
Industrial use of water encompasses quantity and quality requirements that range from the 
use of large volume of low-quality water for cleaning applications to the use of high quality 
process water for manufacturing or boiler feed water, e.g. utility power plants are ideal 
facilities for reuse due to their large water requirements for cooling, ash sluicing, red-waste 
dilution, etc. Petroleum refineries, chemical plants and metal working facilities are among 
other industrial facilities benefiting form regenerated water not only for cooling, but for 
process needs as well, e.g. the viability of utilizing regenerated water in the electronics 
industry which requires water of almost ultrapure quality for washing circuit boards and other 
electronic components has been demonstrated (Gagliardo et al, 2002). On the other hand, 
the tanning industry can use relatively low-quality water. Requirements for textiles, pulp and 
paper and metal manufacturing are intermediate, e.g. the textile industry, of great importance 
in the Mediterranean region, uses 60-100 m3/ton finished textile according to Li Rosi et al, 
(2007). Thus, the study of feasibility of industrial reuse of regenerated water must include an 
early stage on the definition of the needs of the potential users in order to determine the 
specific requirements for their specific duties to which the water is to be put 



Oral presentations  47
__________________________________________________________________________________________ 

 

__________________________________________________________________________________________ 
 

INNOVA-MED CONFERENCE 
Innovative processes and practices for wastewater treatment and re-use in the Mediterranean region 

 
8-9 October 2009, Girona, Spain 

Reuse of secondary treatment wastewaters 

One third of the water reclamation schemes rely on secondary treatment of municipal 
sewage. Municipal wastewaters are commonly treated by activated sludge systems that use 
suspended microorganisms to remove organics and nutrients, and large sedimentation tanks 
to separate the solid and liquid fractions. This level of treatment, fully revised in open 
literature (Metcalf and Eddy, 2003, Degremont, 2007), produces wastewater effluent that 
usually fulfils the requirement of cooling water in the industry, or irrigation water where the 
food crops are consumed after cooking (Russell, 2006). The conventional activated sludge 
technology is being substituted by the so called Membrane Bioreactors (MBRs), based on the 
combination of a suspended biomass reactor and separation step on porous membrane 
filtration. MBRs can produce high-quality effluent that is suitable for unrestricted irrigation and 
other industrial applications (Shannon et al., 2008). A MBR can also operate successfully 
where there are significant seasonal variations in load, for example tourist resorts- and can 
also be used to relieve overloading of existing sewage works (Hunter, 2007). Concerning 
countries with limited water resources, MBR technology Market is increasing considerably 
(Halalsheh, 2008, Cazurra, 2008). 

Reuse of regenerated waters  

More often, some kind of tertiary treatment is required to meet the industry or irrigation 
standards, especially when disinfection is needed. This step is known as water regeneration. 
Typical tertiary treatment proposed in the literature (Lazarova et al, 2001) is composed of the 
following stages: low pressure membrane filtration (e.g. MF) followed by disinfection stage 
and finally high pressure membrane filtration (e.g. RO). Industrial quality standards and 
regulations for regenerated water reuse limit the presence of pathogens. Disinfection may be 
achieved by means of i) chemical agents, e.g. chlorine and its compounds, ozone, hydrogen 
peroxide, various alkalies, ii) physical agents, e.g. heat or sound waves and iii) radiation, e.g. 
ultraviolet irradiation (MEDAWARE, 2005, Leong et al, 2008) and more recently advanced 
oxidation processes (AOP) such as electrochemical disinfection (Polcaro et al, 2007). 
 
Low pressure membrane processes of microfiltration (MF) and ultrafiltration (UF) are used for 
the removal of turbidity, pathogenic microorganisms and organic matter. Microfiltration (MF) 
refers to filtration processes that use porous membranes to separate suspended particles 
with diameters between 0.1 and 10 μm. Ultrafiltration (UF) uses a finely porous membrane to 
separate water and microsolutes from macromolecules and colloids. The average pore 
diameter of the membrane is 10-1000 A range (Baker R.W., 2004). MF and UF are mostly 
employed as pretreatments for wastewater desalination using reverse osmosis (RO) (Pearce, 
2008). MF/UF systems for pretratment comprise 35-40% of all pre-treatment installations and 
they are expected to replace over 80% of the existing conventional/other pre-treatment 
systems by 2012. These treatments are also the favourite technologies on sewage for the 
removal of suspended solids, particles, bacteria and parasites. 
 
Microfiltration (MF) presents high efficiency eliminating turbidity and suspended solids but the 
MF effluent does not present standard characteristics for reuse in most industrial 
applications. So MF is usually used as UF pre-treatment. 
 



48 Oral presentations
__________________________________________________________________________________________ 
 

__________________________________________________________________________________________ 
 

INNOVA-MED CONFERENCE 
Innovative processes and practices for wastewater treatment and re-use in the Mediterranean region 

 
8-9 October 2009, Girona, Spain 

Ultrafiltration (UF) is increasingly used as a complete or intermediate water purification 
technique. Compared to conventional treatments UF offers several advantages such as: 
superior quality of treated water, a much more compact system, easier control for operation 
maintenance, fewer chemicals and less production of sludge (Abdessemed et al., 1999). UF 
membranes are attractive as a pre-treatment prior to RO for regeneration of secondary 
treated sewage effluent, because permeate qualities are high and constant despite widely 
changing raw water quality (Kim et al., 2002). UF is very efficienct for removing different 
parameters, e.g. a noticeable elimination of suspended solids and turbidity is achieved; 
metals like Fe, Zn, Al, Cr, Cu and Mn are significantly eliminated; microbial pollution is totally 
eliminated; Faecal coliforms, total coliforms, faecal streptococcus, protozoan cysts (Giardia 
and Cryptosporidium), and even viruses are totally removed by ultrafiltration (Alonso et al, 
2001; Qin et al, 2004; Ravazzini et al., 2005); reduction in the concentration of organic matter 
occurs when the organic fraction is mostly in suspended form. No clear effect is produced 
concerning inorganic salts abatement and consequently conductivity values are not affected 
by this treatment. 
 
Avoiding and mitigation of fouling related problems has become one of the most important 
targets whenever membrane processes are considered in water regeneration research and 
development. A commonly used approach to mitigating fouling is feed pre-treatment to 
remove/modify the components with high fouling potential (Shon et al, 2006). The most usual 
pre-treatment method in order to improve low pressure membrane performance includes pre-
filtration (MF) or ohers like chemical coagulation and anion exchange resins (Fan, 2008). 
Chemical coagulation is widely used as a simple and effective means for the removal of 
particulates, colloids and high molecular weigh organic materials form water and wastewater. 
(Chen et al., 2007). However three are some cases where coagulation has had negative 
effects on membrane performance (Shorney et al., 2001, Shon et al, 2005) Anion exchange 
resin has been used as a means of improving membrane performance by removing a 
significant faction of organic matter from drinking water sources (Fabris et al, 2007) but few 
applications have been reported where anion exchange resins are used in wastewater 
treatment (Fan et al, 2008). 
 
When high quality water is required, an additional step apart from MF/UF treatment is 
necessary. High pressure membrane technologies, nanofiltration (NF), membrane pore size 
0.001 µm, and reverse osmosis (RO), membrane pore size 0.0001 µm, appear as potential 
treatments which allow the obtention of high quality water. RO results demonstrate the 
capacity of this technology for reducing and eliminating several parameters such as TDS, 
alkalinity, hardness, TOC, BOD5, anions like chloride, nitrate, and phosphate, and different 
metals, for instance calcium, magnesium, chromium and iron in order to achieve ultrapure 
water quality for specific industrial applications (Kim et al., 2002).  
 
Advanced oxidation processes (AOPs) have emerged as valuable tertiary treatments allowing 
not only inactivation of a wide spectrum of pathogens but also the removal of a great number 
of the so-called emerging pollutants such as pharmaceutical and personal care products that 
are not totally removed during conventional treatment remaining in the wastewater effluents 
(Ternes and Joss, 2006). Among different alternatives electrochemical oxidation with born 
doped diamond electrodes (BDD) has been reported to be effective on eliminating a wide 
spectrum of microorganisms although disinfection mechanisms have not been yet clearly 
identified (Rychen et al., 2003; Polcaro et al., 2007). 
 



Oral presentations  49
__________________________________________________________________________________________ 

 

__________________________________________________________________________________________ 
 

INNOVA-MED CONFERENCE 
Innovative processes and practices for wastewater treatment and re-use in the Mediterranean region 

 
8-9 October 2009, Girona, Spain 

Considering the high variability in the wastewater sources, the specific standards of the 
different industrial activities and broad possibilities that are technically available according to 